
L.P. NAZWA / DESCRIPTION
OZNACZENIE/ 

CODE NUMBER

ILOŚĆ

(szt.)/ QTY (pcs)

1 Rubber ring 37D0.36.06 58

2 Ring 30D8.03-3 18

3 Lever 11D45.140.9spcz    11D45.9spcz 8

4 Right cover 40D12.06-01 2

5 Master connecting rod D45.17.01-1 17

6
Articulated conn. rod pin/

Connecting rod pin articulated
D45.17.04-1A 24

7 Connecting rod bolt with nut 40D17.05/06-3A 82

8
Sleeve of bottom and 

of articulated con. rod
D45.17.5spcz-1 40

9
Sleeve of top end of master 

and articulated conn. rod pin
40D17.6spcz 42

10
Connection rod 

upper bearing insert
D45.17.8spcz 25

11
Connection 

rod lower bearing insert
D45.17.9spcz 27

12 Pin split/Tappered pin D45.17.36 493

13 Piston skirt 40D22.01-1 4

14 Piston head 40D22.02-4 28

15
Bush/

Sleeve for piston bearing
D45.22.2sb 19

16 Piston insert 14D22.03 5

17 Aluminium sleeve/Sleeve ( bush) 30D22.04-9 22

18 Piston pin 30D22.05-8 25

19

Resistance ring/

Ring/circling locking/ 

supporting ring

40D22.06-1 209

20 Washer 5,0 14D40.22.07-2 11

21 Washer 5,4 14D40.22.07-2 2

22 Washer 5,8 14D40.22.07-2 3

23 Washer 6,2 14D40.22.07-2 23

24 Washer 6,6 14D40.22.07-2 12

25 Washer 7,0 14D40.22.07-2 6

26 Washer 7,4 14D40.22.07-2 6

27 Piston ring/Ring piston oil
14D40.22.08/

40D-22-08
1812

28 Spring 30D22.09-7 85

29 Piston ring 14D40.22.12 253

30 Washer 14D40.22.13 325

31 Piston ring 14D40.22.16 1968

32 Bolt 30D22.20-9 201

ORYGINALNE I NOWE CZĘŚCI DO 40DM



33 Shaft    D50.27.293 2

34 Packing   D50.27.301 2

35 Spring   D50.27.324 44

36 Distributing shaft sleeve
D45.35.13spcz/

D45-35-13spcz-1-01
5

37 Cover with valve   D45.35.16sb 6

38 Distributing shaft sleeve

14D40.35.29spcz/

11D45-35-29spcz-

01

13

39 Distributing shaft sleeve

14D40.35.30spcz/

11D45-35-30spcz-

01

33

40 Crankshaft bearing lower shell 40D35.33spcz 8

41 Crankshaft bearing lower shell 40D35.34spcz 2

42 Bolt 40D35.43 2

43 Stud bolt 2M33x1,5 30D35.44-4 24

44 Head fixing nut 30D35.46-4 399

45 Washer 30D35.49-4 98

46 Packing D45.35.54-1 216

47 Rubber ring 30D35.66-4 208

48

Rubber packing ring/

Ring rubber at water flow 

from block

1D40.35.74 1409

49 Rubber packing 1D40.35.81 1064

50 Packing 1D40.35.93 11

51 Rubber ring 1D40.35.95 130

52 Water overflow bush 40D35.131 1037

53 Stud bolt 30D36.02-8 436

54 Stud bolt 30D36.02-9 277

55 Stud bolt 30D36.03-9 49

56 Nut for liner 30D36.04-5 80

57 Packing ring 30D36.08-8 50

58 Spring   D100.36.035 1

59 Packing ring 30D.36.08-10 88

60 Ring    D100.36.096 2

61 Ring    2D100.36.020 1

62 Shaft     D50.27.293 1

63 Elastic element 7D100.36.502 22

64
(40D65-7C(B)-2) / 

Thrust bearing right
5TK1.1spcz-1 5

65 Sleeve 40D65.16-2A 47

66 Toothead wheel 37D65.24-2 4

67 Toothead wheel 37D65.25-3 2

68 Plate lock 40D65.38-2A 232

69 Resistance gasket  40D65.40-2 393

70 Ring sealing/packing D45.65.42 72



71 Ring D45.65.43 462

72 Gasket 40D65.55-1 6

73 Pipe 40D65.67-2 12

74 Protective gasket    40D65.71-2 758

75 Gasket 40D65.92-2 16

76 Blower set 40D66.1spcz-5 1

77 Rotating piston/Piston rotating 40D66.13spcz-3 4

78 Spring 40D66.21-4 190

79 Sleeve 40D66.22-6 45

80 Sleeve    40D66.23-5 72

81 Torsional shaft 11D45.66.33-1 8

82 Rubber cube 11D40.66.38 87

83 Slider bearing front bush   40D66.39spcz 7

84 Packing ring 40D66.60.30 158

85 Expanding packing ring 40D66.66.3 14

86 Holder 40D66.68-4 2

87 Sealing ring   40D66.72-4 112

88 Clutch     1D40.66.73 33

89 Packing   40D66.77-3 39

90 Packing    40D66.78-3 98

91 Cover interlayer    40D66.81-4 134

92 Expanding packing ring   40D66.82-5 107

93 Packing     40D66.88-4 86

94 Packing    40D66.94-4 145

95 Packing    40D66.118-4 165

96 Packing     40D66.127-4 21

97 Packing    40D66.131-5 203

98 Sleeve    40D66.171 9

99

Rubber ring/

Ring sealing/packing for pump 

and injector unit

37D.67-17. 56

100 Felt ring
37D.67.27/

37D-67-27-1
9

101 Crankshaft toothead wheel    30D69.05-4 1

102 Distribution shaft 40D71spcz 2

103 Washer 40D.71.10 30

104 Cam 40D71.11 9

105
Washer/

Plate locking
37D.72.04 4

106 Sleeve     37D.72.23-1 6

107
Washer/

Slide
30D72.64 238

108
(6D40.147-10) / 

Shaft          
30D72.60-1 55



109 Cylinder head 11D40.78spcz-1-01 3

110 Cylinder cover     11D40.78.4spcz-1 3

111 Stud bolt 30D78.07-7 329

112 Nut 30D78.12-7 284

113 Nut 30D78.13-9 144

114 Stanchion 11D40.78.15 5

115 Nut 30D78.15-5 153

116 Stud bolt 30D78.16-7 133

117 Packing 30D78.17-9 465

118 Slide 11D40.78.19-01 208

119

Packing/

Ring sealing/packing between 

cylinder head and block

30D78.19-5 382

120 Cap head 11D40.78.20-02 16

121
Locking nut/

Nut locking
30D78.24-5 241

122 Stud bolt 30D78.45-6 8

123 Pipe 30D78.46-7 36

124 Sleeve 30D78.48-6 25

125 Packing 30D78.49-6 122

126 Nut 30D78.66-7 14

127 Washer ( rubber ring) 30D78.68-7 30

128 Packing ring 30D78.69-8 1472

129 Packing ring 30D78.70-8 1000

130 Bolt 30D78.71-7 12

131 Washer 30D78.73-8 43



132 Washer 30D78.74-8 56

133 Washer 30D78.82 422

134 Injector pipe
14D40.82spcz-01

11(D)40-82-1C(B)
12

135
Exhaust valve/

Valve for exhaust assembly
40D84spcz 103

136 External spring      1D40.84.01 305

137 Plate 30D84.01-3 54

138 Insert 30D84.05-5 121

139
Valve/

Indicator valve 

11D40.84.1spcz-4/

30(D)-84C(P)-9

11D84.1Spcz-4

72

140
Internal spring/

Spring exhaust valve (inner)
1D40.84-02 177

141 Cap 40D84.02 156

142
Spring ring/

Ring exhaust expanding valve
30D84.03-3 236

143 Injector end part D49.85.1spcz 87

144 Filter edge type 40D85.2spcz 10

145
Pointed follower/

Spindle rod
D49.85.06 300

146 Cap 30D85.06-13 18

147 Spring D49.85.07 46

148 Spring plate    D49.85.08   30D85.08 153

149 Nut D49.85.10 4

150
Washer/

Fixing plate
40D85.12 4

151 Rubber ring 30D85.13-9 54

152 Nut   30D85.16-9 24

153 Washer 30D85.18-7 380

154 Starting and indicator valve 30D86spcz-8 11



155 Spring 30D86.02-9 133

156 Bolt    30D86.03-8 79

157 Valve spindle    30D86.05-8 65

158 Piston    30D86.07-9 69

159 Packing 30D86.09-8 43

160 Valve head (plate)     30D86.11-8 28

161 Insert 30D.86.12-8 4

162 Indicator valve 30D87spcz-9 16

163 Spindle    30D87.02-9 43

164 Sleeve     30D87.03-10 115

165 Nut     30D87.04-9 123

166 Terminal     30D87.05-9 22

167 Screw     30D87.06-9 25

168 Push rods lever mechanism 40D91spcz 6

169 Spring 11D40.91.02 1299

170 Lever    30D91.02-5 12

171 Conic pin 11D40.91.03 29

172 Traverse 30D91.03-8 28

173 Pin 11D40.91.05 24

174 Adjusting screw    30D91.08 72

175 Yoke spring 30D91.07-6 4

176 Lever head 30D91.09-3 3

177 Stanchion with covers 30D91.2spcz-8 1



178 Exhaust valve yoke 30D91.3spcz-8 32

179

Hydraulic push rod/

Push rod hydraulic 

( tappet assembly)

40D91-4spcz 233

180 Insert 30D91.12-8 96

181 Lever nut    30D91.13-3 118

182 Yoke guide 30D91.14-8 115

183 Exhaust valve yoke socket 30D91.15-4 249

184 Bush 30D91.20-6 6

185 Washer 30D91.22-5 164

186 Ring     30D91.27-8 377

187 Push rod guide     30D92.01-5 212

188 Roller    30D92.08-5 50

189 Pipe    30D92.1spcz-3 75

190
Bar/

Push rod (tappet)
30D92.2spcz-3 108

191 Push rod complete    30D92.5spcz-6 3

192 Sleeve 30D92.10-4 44

193 Shaft 30D92.11-3 47

194 Packing ring 30D92.18-3 1432

195 Packing ring 30D92.24-5 339

196

Packing ring/

Ring sealing/packing rubber 

(ring at all drain)

30D92.33-6 538

197 Sleeve (ferrule to tube) 30D92.35-6 42

198 Interlock 40D92.47 100

199 Cross pin
.92./

3x28 GOST3128-70
13



200 Control station complete 40D97sb 1

201 Control box    40D97-4spcz 8

202

Distributing slider or engine stop 

mechanism/

Distributor slider or engine stop 

mechanism assembly

40D97.7spcz 39

203
40DM-266 /

Interlocking slider    
30D97.9sb-6 29

204
Threaded connexion non-return 

valve terminal     40D97.39    
30D97.39 11

205 Valve mandrel 40D97.42 16

206 Casing stuffing box     30D97.50-5A 18

207 Casing stuffing box    30DŁ.97-50-5A 3

208 Valve spindle     30D97.51-5 1

209 Main starting valve piston    30D97.52-6 1

210 Main starting valve spring   30D97.56-5 108

211 Control box spring 30D97.120-6 6

212
Diaphragm/

Diaphragm control interlock
30D97.142-6 34

213 Slider spring    30D97.147-6 6

214 Rubber packing ring 30D97.149 76

215
Conic pin/

Pin conical
30D97.151 13

216
Supercharging valve - 

lot for one bottle
40D101.5sb 1

217 Packing ring    30D102.04-6 225

218
(Spring nest) packing lath/

Strip
40D102.72 106

219 Ring    30D102-78-6 6

220 Packing ring C(H)102.109.045 11

221 Fuel pump 40D107spcz-1 1



222
Bucket valve 

(discharge valve with seat)
30D107.5spcz-8 8

223 Cut-off mechanism  40D107.8spcz 3

224 Washer   D45107.10-1 6

225 Half coupling   1D40.107.130-2 6

226 Sealing ring D45107.17-1 364

227 Sleeve 30D107.18-7 35

228
Toothed bar/

Racking
30D107.26-7 4

229 Cap    40D107.38-01 9

230
Injector pump shaft

40D107.17spcz-1    
40D107.46-1 1

231 Ring
30D107.50/

40D-107-50
65

232
Toothed ring/

Push rod (tappet assy)
30D107.60-7 3

233 Spring plate 30D107.61-7 32

234 Spring plate     30D107.62-7 32

235 Piston spring     30D107.65-7 119

236 Spring top 30D107.70-6 18

237
Washer/

Shim adjusting (gasket)
30D107.73-7 21

238 Sleeve    30D107.76-8 32

239 Packing    30D107.82-7 17

240 Spring stop 30D107.87-6 12

241 Spring    30D107.112-8 592

242 Cross pin

.107./

2-10x80 

GOST9465-79

9

243 Injector pump control drive  40D108spcz 1

244 Yoke   40D108.01-3/02.3 2



245 Shaft   40D108.1spcz 5

246 Slider   30D108.03-3 2

247 Sleeve    30D115.27-7 6

248 Water pump shaft 40D123.1-01 13

249 Resistance ring 40D123.03 62

250 Textolite 11D45.123.2spcz-2 9

251 Toothead wheel    40D123.05-2 15

252 Textolite with carbon
30D123.06-5/

14D40-123-2spcz-2
14

253 Textolite new type 10

254
Nut/

Impeller nut
30D123.09-5 23

255 Nut 30D123.10-5 117

256 Collar 14D40.123.14 6

257

Sleeve/

Ring sealing/packing 

(rubber sleeve)

9DM123.14-6 117

258 Packing 14D40.123.15-01 23

259 Sleeve 40D123.15-1 18

260 Ring (holder) washer DM123.16-6 337

261 Holder for taxing cup 9DM123.17-6 1279

262 Interlayer   30D123.18-5 116

263 Spring 9DM123.18-7 903

264 Packing    30D123.19-5 177

265 Sleeve 14D123.20.6-01 12

266 Interlayer 40D123.20 94



267 Interlayer 40D123.21 130

268 Labyrinth collar/ Flange 40D123.22 4

269 Wedge   30D123.23-5 111

270 Interlayer   40D123.24 176

271 Sleeve 14D40.123.25.1-01 15

272 Labyrinth sleeve 30D123.26-5 26

273 Thrower   40D123.28 86

274 Oil pump 40D129spcz-3 1

275 Sleeve    40D129.10-3 6

276 Cap sleeve 30D129.12-4 19

277 Shaft     40D129.19-4 5

278 Packing 37D173.30 189

279 Flat sealing    30D129.43-5 12

280 Valve  40D129.58-1 18

281 Slider   40D129.61-1 1

282 Shaft    30D129.65 1

283 Driving toothed wheel    40D129.68 2

284 Distans sleeve 40D129.70 12

285 Spring 40D129.76-1 40

286 Spring 40D129.77-1 100

287 Washer 30D129.83 2

288 Washer/ Shim 40(D)-129-83-01 30D129.83-01 2

289 Washer/ Shim 40(D)-129-83-03 30D129.83-03 2



290 Governor with lever gear   40D132spcz-3 1

291 Regulator   40D132.2sb-2 6

292 Rod with spring   30D132.2spcz-7 2

293 Rod 
30D132-4sb 

40D132sb3
1

294 Rod 30D132-5sb 1

295
Distributing slide 

of governor set-off
40D132.13sb 7

296 Spring 30D132.37 108

297 Packing   40D132.39 200

298 Packing     30D132.45-4 132

299 Packing   30D132.46-4 130

300 Limiting governer   40D140spcz-1 2

301 Regulator weight 40D140.2sb 6

302 Shaft   40D140.05 5

303 Washer   6D40.140.06 100

304 Washer  6D40.140.06-1 200

305 Spring  40D140.08-2 6

306 Lever   40D140.11.2 5

307 Lever   40D140.11-2/12-1 5

308 Drive shaft   11D45.140.13-1 24

309 Rod    40D140.24 13

310 Clasp    11D45.140.26 20

311 Spring 40D140.28 28

312
Fuel pump, revolution counter 

and air distributor drive
40D147spcz-4 2



313 Nut   11D45.147.05 20

314 Line 30D147.4sb-8 36

315 Toothead wheel 40D.147.07-2 2

316 Toothead wheel    40D147.09-1 30

317
( 6D40.147-11) 

Air distributor slider
30D72.65 79

318
(6D40.147.12) / 

Spring    
30D72.66 187

319 Collar    11D45.147.15 6

320 Protector plate  11D45.147.17 55

321 Tachometer base   
40D147.86-01/87-

01
6

322 Sealing  11D40.168.12 10

323 Bolt 1D42.168.14 13

324 Sealing  40D168.22-2 24

325 Sealing  40D168.72 12

326 Sealing/ Washer 40D169.04-2 3

327 Sealing/ Washer 40D169.05-2 84

328 Sealing/ Washer 40D169.06-2 8

329 Pipe 40D169.21spcz-3 3

330 Joint 30D169.30-4 2

331 Ring 40D169.49-2A 68

332 Bolt 40D169.104-4 163

333 Nut   40D169.110 416

334 Bolt 11D45.169.124 172

335 Sleeve 11D45.169.125 155



336 Sealing
40D169.144/

40D-169-04-2
99

337 Pin  11D40.172.27 10

338 Sealing
37D173.30/

30D173.30
30

339 Suck basket   30D179.3sb-5 1

340 Reduction valve 40D195.4spcz-2-01 3

341 Valve   
14D40.195.33spcz-

01
6

342 Spring  40D.195.73 159

343 Pipe 1D.40.196-15C(B) 2

344 Sealing 37D321.10 13

345 Filter element 37D359.3sb3 129

346 Filter 37D359-3sb 2

347 Friction block 2szms.1.4spcz 21

348 Valve 2szms6.3sb 3

349
Ring/

Textolite half ring 4szms-4-05
4szms4.05B 41

350 Rubber sealing 4szms4.23A 24

351 Sheel 4szms4-55 2

352 Spindle   4szms.4.70 6

353 Valve 4szms412sb 13

354
Valve/

Control cock 
4szms5.sb4 4

355 Spring 4szms5.11 100

356 Valve   4szms5.110 28

357 Valve   4szms5.111 33

358 Spring 4szms5.114 255



359 Ring 4szms.10.23 2

360 Bracket     7szms7.2sb 1

361 Valve  11szms.10spcz 24

362 Pipe    11szms10.2spcz 6

363 Spring 11szms.10.24 257

364 Air distributor   12szms3spcz-1 8

365 Electric signalling   12szms7spcz 1

366

Air filter/

Air filter assembly 

13szms-80-M4

13szms8spcz 4

367 Turbocharger left 4TK.00.000 07 2

368 Wheel right 4TK.02-020spcz 2

369 Wheel left 4TK.02.020spcz-01 1

370 Impeller 4TK.04-005-04 2

371 Sleeve 4TK.04.017 10

372
Ring/

Ring packing 85 mm
4TK-4-08 24

373 Nut   4TK.4.09 20

374 Tab washer    4TK.4.13 112

375 Sleeve 4TK.11-2 3

376 Collar   4TK.11-018 61

377
Washer/

Flat sealing (gasket)
5TK.1.18 53

378
Washer/

Flat sealing (gasket)
5TK.1.19 36

379
A160x200x15 / 

Ring
Ri-81-M86960 22

380 Nut M10x1 for cylinder head RI423.35.74 86

381 Nut M16x1.5 RI423.35.74-02 97



382 Sealing     Ri471.08.74.10 107

383 Sealing Ri471.10.74-15 16

384 Sealing    Ri471.11.66 277

385 Sealing Ri471.16.74.12 150

386 Nut WHD.10-10 13

387 Protector WHD.10.11 24

388 Sealing    WHD.10-20 18

389 Bolt M6x25 M6x25 10

390 Bolt M8x25 M8x25 20

391 Bolt M10x30 M10x30 10

392 Bolt M10x35 M10x35 18

393 Bolt M10x30 M10x30 10

394 Bolt M10x45 M10x45 10

395 Bolt M10x110 M10x110 10

396 Bolt M12x80 M12x80 10

397 Bolt M12x35 M12x35 10

398
Nut M14x1/

Injector nut
7

399 Temperature controlling box Kszcz-1 4

400 Spare parts Kszcz 1-11 2

401 Indicator SD-5 6

402 Indicator SD-6 5

403 Indicator SD-7 31

404 Bolt 5H.03-2 26



405 Bolt
5H3sb/

5H-3spcz
28

406 Copper packing 5x10 112

407 Copper packing 14x19,5x1 55

408 Copper packing 14x20  RI 471.04.74-08 1062

409 Copper packing 15x22x5 356

410 Copper packing 15,5x22x5 118

411 Copper packing 16x22x1 90

412 Copper packing 18x22 11

413 Copper packing 18x26 50

414 Copper packing 20x26 44

415 Copper packing 21x27.5x1 24

416 Copper packing 22x30x1  RI 471.04.74-24 518

417 Copper packing 23,5x32x4 24

418 Copper packing 24x31 65

419 Copper packing 24x32 178

420 Copper packing 32x40 13

421 Copper packing 33x40 6

422 Copper packing 36x44x0,1 50

423 Copper packing 38x50 16

424 Copper packing 38x50x1,5 123

425 Copper packing 39x48x1 143

426 Copper packing 40x50x1,5 7

427 Copper ring 41x50 158



428 Copper packing 137x142,5x0,1 20

429 Bolt

78.05-70 

BM12x25.69/

3M12-6gx25-68

GOST7805-70

73

430 Bolt

78.05-70 3M10x25/

3M10-6gx25-68

GOST7805-70

33

431
L-360 M14 / 

Sleeve

C425.50.67/

C425-50-72spcz-67
22

432 Sleeve

C425.50-

72spcz49(26)/

C425-50-72spcz-49

27

433 Sleeve

C425.50.72spcz55(

28)/

C425-50-72spcz-55

6

434 Valve C536.01.74spcz-03 6

435 Sealing   BXD.10.16 12

436 Sealing    MXD16.09 18

437 Oil cooler MXD 16t-2 6

438 Wedge 36x20x170 2

439 Wedge 36x20x260 2

440 Expiratory diaphragm ARD 1030-1374 9

441 Expiratory diaphragm 2

442
Filter element/

Element filter
ETF-5.OM4 8

443 Filter segment 0284.345.20 442

444 Manometer 100kg/cm2 MTP-1 20

445 Manometer 1,6 Mpa MT/2 1

446 Temperature controlling box TKD-50M 6



447 Rubber 773Jm-41-4-1 12

448 Pin 8x89 GOST397-79 60

449

Bearing

Double bearing 18 pcs. 

SKF6313; 

3 pcs. 6-346321

6-346313Ł/

SKF 6313/

6-346313L

GOST832-78

21

450

Nut 14x1.5 6H6/

M14x1.5-6H-6

GOST2524-70

2524.70 24

451 Bolt
3M8-6Dx16.68.05/

GOST7808-70
8

452 Washer
14.65.G05/

GOST6402-70
119

453

Nut M18x1.5 GN 05/

M18x1,5-6H-05

GOST11871-73

11871-73 2

454 Gland 74921spcz 3

455 Damper (160x90x68) 151-B65/151B67 4

456 Thermostat   4i869.007 6

457
Ring 95 /

Seger outside ring 95
20

458 Nut M12 10

459
L-340 M18 / 

Sleeve L-340 M18 
L-340 M18 5

460 Electric parts TE-204 1

461 Tachometer MT-1-01-1 3

462 Sleeve 7XK-400Y BT-406-8011-56 66

463 Sleeve C425.50.72spcz.44 4

464 Pipe 7-2D42.196.4spcz 24

465 Valve 40D129.74-01/75-1 3

466 Eye   40D129.71-1 26

467 Rod   40D.97-11SB 3



468 Sealing washer 40D129.83-04 2

469 Cap D45.35.17 12

470 Valve
1D40.35.27/

1D40-35-27spcz
1

471 Sealing 30D36.05-6 10

472 Sealing 5-2D42.169.06.01 4

473 Sealing 5-2D42.169.06 8

474 Nut M10 10

475 Ring 564M.50-24 2

476 Washer 20x26 MH 4152-62 6

477 Ball
12.700

97

478 Washer 30x38
RI471.04.74-28 

30x38
4

479 Cylinder head 11D40.78.1spcz-1 3

480 Nut RI423.35.74-03 6

481 Sleeve C425.50.72spcz40 12

482 Sleeve C425.50.72spcz26 24

483 Ring 37D.67.24 2

484 Sealing RI471.08.74.08 4

485 Stub pipe 30D107.88.8 4

486 Ring D50.27.204SB-2 2

487 Bearing 4TK.11.3spcz 2

488 Pump rotor 30D.123.07.5 2

489 Ring 30D85.24.6 4

490 Pin 30D108.07.3 4



491 Crankshaft bearing upper shell 40D35.32spcz 8

492 Thrust bearing suspension 40D35.35spcz 2

493 Sealing 40D129.83.01 2

494 Sealing 40D129.83.02 2

495 Sealing 40D129.83.03 2

496 Washer S=6.6mm 14D40.22.07-2-04 12

497
Bearing/

2 pcs. right/ 2 pcs. Left

40D65.7SB.2/

40DL65.7SB/

40D-65-7CB-2

40DL-65-7CB-2

4

498 Sealing    30D97.149 115

499 Sealing    37D173.30 80

500 Sealing ring
KD100.126SB

(12x28x8)
2


